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REmEReport No.: BCTC2412290975B

BAE (TR EDEHPNBENDRRAIRHETFNY H-LRBEiT 1, 38.3 F%

Recommendations on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests

and Criteria (ST/SG/AC.10/11/Rev.7/Amend.1, 38.3)

& ;{5 B Client Information

ZAERAL RN E LT HRAH
Applicant Vina International Holdings LTD
TR B Hi b TRIITE e i X P B a4 K AR % 26 5 D #5 101-2. 201-2
) 101-2, 201-2, D building, No. 26, East Chang Long RD, FuchengAo,Pinghu
Applicant Address P :
Pp Town, Longgang District, Shenzhen, China
FEi AR /
Trade Mark
] i 7 PRI BB FARA A
Manufacturer Vina International Holdings LTD
138 7 Hh PRI e 5 X P B I3 K AR % 26 5 D #5 101-2. 201-2
Manufact Add 101-2, 201-2, D building, No. 26, East Chang Long RD, FuchengAo,Pinghu
anuracturer Address Town, Longgang District, Shenzhen, China
e PRI BB BT ARA A
Factory Vina International Holdings LTD
7 PRIITT I B4 XTI BUR U4 K 2 7R B 26 5 D #5 101-2, 201-2
Factory Add 101-2, 201-2, D building, No. 26, East Chang Long RD, FuchengAo,Pinghu
actory ress Town, Longgang District, Shenzhen, China
IR 2 L1
Contact Number 18569790464
HL BB 4H .
E-mail salesl6@vinacn.com
25w Pk /
Website
FEf/5 B Sample Information
FE A TR F 5h) FLJA
Name of Sample Power Bank
U —
M%;zl P322.72
i
Rijthii%s 10000mAh, 38.5Wh
FE g, Leyach
Sample color Black
R RS K> 0 R
Sample Size 107.5*70.3*19.2mm
PR LAY S
Internal Cell Model 126280
PR FELCS RIS
Internal Cell Ratings 3.85V, 10000mAh, 38.5Wh
MR RE 2 2
T:éiiﬁ;fﬁo fil/Battery: 240774959-B01~B18; Hi5/Cell: 240774958-CO1~C30
ek 2

Receipt Date

2024-07-13

\

71 I/jé{x

4
[ =



E =R oadll

REmEReport No.: BCTC2412290975B

PR H Test ltems

] MR H 4 7R (i & E
Clause Name of Test Items Conclusion Remarks
38-3.4.1 %E*ﬁm ﬁﬁ B

Altitude simulation Pass

T1

38.34.2 LR R st B

T2 Thermal test Pass
38.3.4.3 SR e B

T3 Vibration Pass
38.3.4.4 Wk e B

T4 Shock Pass
38.3.4.5 S it ~

External Short- circuit Pass

T.5
38.3.4.6 NN T e e

. [ @ﬂ *&*fﬁ? EE‘D

T6 [ Impact DIFFIE Crush Pass Prismatic cells
38.3.4.7 S REFE st B

T7 Overcharge Pass
38.3.4.8 S F it ~

T8 Forced discharge Pass

9% Remark:

MRARE RS ALY Testing sample condition code:

O 1 G 2 J5 56478 .1 cycle fully charged.; @25 R 2 Jq 5¢ 457 H..25 cycle fully charged.;

3 1 AEI 2 J5 584 )i 1 cycle fully discharged.; @25 k453 2 )& 5¢ 4 il H1.25 cycle fully discharged. ;
® 1 XAEIF 2 J5 76 H 50%.1 cycle 50% charged.;  ©25 XE¥ 2 J5 78 B 50%.25¢ycle 50% charged.;

£ Test Conclusion

M, SR TT AR EE R

After testing, the sample meets the standard requirements.

AR NIREN S, KBRICTTER, IRAE A S A N, FIFEHO B ORI, HAAAZE, Rk
Yn'5: BCTC2407844226B.

This report is a derivative report. According to the requirements of the entrusting party, the battery model
and battery appearance are derived. The main prototype is a black prototype, and the others remain unchanged.
Original report number.: BCTC2407844226B.

A% HT S5 0T H T
The comparison before and after derivation is as follows:

=] JRAR & g

ltem Original report Filing report

o R =

AW BCTC2407844226B BCTC2412290975B
Report No.
U —
RS WPBS5in110 P322.72
Model
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CERILEEIDIN
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T.1 HEBERL Altitude Simulation

W HUE A L AR B2 92045°C . KU IS KT 11.6kpa R e i AE A /> T-6h .
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20£5°C)

BN Acceptance criteria:

TR Tt Joor i OB LA ToHE KIS B B I 5 AR T 6 H He AN T Al i
£ £190% .

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

by | Pkt | LURONEON g 0L OlR0E Zifiii;é sh
sample No, Sample MR WA S Weight IR WS | o residual | Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 ® 218.159 218.159 0.00 5.182 5.180 100.0 A, B
B02 @) 219.721 219.718 0.00 5.155 5.155 100.0 A, B
B0O3 @) 220.337 220.337 0.00 5.169 5.168 100.0 A, B
B04 @) 218.770 218.770 0.00 5.165 5.165 100.0 A, B
B0O5 @) 218.590 218.587 0.00 5.156 5.155 100.0 A, B
B06 @) 219.049 219.045 0.00 5.181 5.181 100.0 AB
BO7 @) 219.100 219.098 0.00 5.164 5.161 99.9 AB
B0O8 @) 219.078 219.078 0.00 5.157 5.157 100.0 AB
B09 @) 220.062 220.060 0.00 5.182 5.182 100.0 AB
B10 ® 219.008 219.008 0.00 5171 5.170 100.0 A B
7t L /Results:

A -l Bl B EE. 5% K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -5 FEE AN T B HLE 190%.  Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'E. Others (please explain).
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T.2 BERY Thermal test

R RAET2+2° CIIREE TR E 2 /06N, ARG TTE-4012° CHIMRETHSCE 2 /D64,
i P52 2 450 1) B R TR B N ) 23073 o A BEAEFA 10, B S e R A E20£5° CHIPR B Hh 5 B 24/ N

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test temperature equal to -40+2°C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20+5°C).

XFT R HES, A e i A I R PR B 8] e 2 124 /N
For large cells and batteries, The duration of exposure to the test temperature extremes should be at
least 12 hours.

HERZEN] Acceptance criteria:

T ot ok JomiER LT KA LS BRI R AR T R S AR TR T
£ 1£190% .

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | Poi DO 509 LIECNOlRGE ?;fiiig/e L
Sample No. Sample | i WAJE ) weight | AR RS o vesidual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @) 218.159 218.093 0.03 5.180 5.157 99.6 A, B
BO2 @) 219.718 219.605 0.05 5.155 5.141 99.7 A B
BO3 ©) 220.337 220.284 0.02 5.168 5.155 99.7 A, B
B0O4 @ 218.770 218.673 0.04 5.165 5.154 99.8 A, B
B0O5 @) 218.587 218.490 0.04 5.155 5.134 99.6 A B
B06 ® 219.045 218.994 0.02 5.181 5.170 99.8 A B
BO7 ® 219.098 218.986 0.05 5.161 5.146 99.7 A B
B0O8 ® 219.078 218.994 0.04 5.157 5.138 99.6 A, B
B09 ® 220.060 219.954 0.05 5.182 5.172 99.8 A, B
B10 ® 219.008 218.909 0.05 5.170 5.148 99.6 A, B
7t B /Results:

A-TlRil. EMS. B EE. % K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -l 5 HE AT B HELE 1190%.  Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C-H'E. Others (please explain).
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T.3 #&3h Vibration

FE b A [ M 22 e A EIR BN & B 1 Lo IR LLIESZBIE A, MTHZHE N %200Hz, A5/ [H1 B 7HZ
—AMEA, —NMEAREES Bl X RE S A A FLAREE BT ) S AT 3AN AN 120K I RENIRBN T
T 21 A L 7 B R T THi/Cells and batteries are firmly secured to the platform of the vibration machine
without distorting the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal waveform with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular
mounting positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.
ST Bt AN L For cells and small batteries:

PRI NTHZIT IR PR R Lgn B R s 2 B B3 9 18Hz, AR5 KR CR 15 7E0.8mm (S F£1.6
mm) JEHE AT B B B I A 8gn (M2 20 H50HZ), K I K INH P RHF7E8gn B BIS5 14 1 1200 Hz.
From 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 8 gn
occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is

increased to 200 Hz.
ST~ K B For large batteries:

XA A: NTHZIT IR DR R Lgn i) s R s 2 BB 9 18HzZ, AR5 KR IR CR 15 7E0.8mm (SR F£1.6
mm) FEH AR SR B 2 KN FE IR B 2gn (MR £)425H2), K4 5 oK FE O KRR AL 2gn B A5 2 5 In 2
200Hz,

From 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is then
maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn
occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is
increased to 200 Hz.

R EM]Acceptance criteria:

T TS T BRI KIS BB I 5 6 H s AR T i i o
£ £190% .

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | Po D OO 09LIECNOlRGE iiiiﬁg/e LE
Sample No. Sample | AR M5 Weight L RS | ot vesidual |Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 ©) 218.093 218.086 0.00 5.157 5.157 100.0 A, B
B0O2 ©) 219.605 219.605 0.00 5.141 5.141 100.0 A, B
BO3 ©) 220.284 220.284 0.00 5.155 5.155 100.0 A, B
B0O4 @ 218.673 218.665 0.00 5.154 5.152 100.0 A, B
BO5 ©) 218.490 218.490 0.00 5.134 5.134 100.0 A B
B0O6 ® 218.994 218.989 0.00 5.170 5.167 99.9 A B
BO7 ® 218.986 218.986 0.00 5.146 5.146 100.0 A B
B08 ® 218.994 218.991 0.00 5.138 5.138 100.0 A B
B09 ® 219.954 219.945 0.00 5.172 5.170 100.0 A, B
B10 ® 218.909 218.907 0.00 5.148 5.147 100.0 A, B
7t /Results:

A -, Bl T, 3. %K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Mia 5 AN T AT FLE 990% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'E. Others (please explain).
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T.4 M Shock

DURE BT PR PR AR 1 58 (E A L/ LR A, R A A% 28 52 A N T3 2 2R 150gn B Ik s £ 105 1] Ay
Bms I IETZ i, F3Ah, K it v B A% 28 52 WA NI 2 J950gn BL K Tk Rp 4 Ta) 9 1 Ams Y 1E 5% o
7 B R 52 B A2 IE Sl (R s B ke T R A BT i . X T/ NS R, Dk R AR N ] 6%
b, 0T ORI R, Kb D11 TSR A 2 SR SR SR0E 2 i A I

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery. Each cell shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6 milliseconds. Alternatively, large cells may be subjected to a
half-sine shock of peak acceleration of 50 gn and pulse duration of 11 milliseconds. Each battery shall be
subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are
provided to calculate the appropriate minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration

150 gaor result of formula

I 100850
Acceleration(g,) = ‘ —|
|\ mass®

Small batteries 6ms

whichever is smaller

50 gaor result of formula

I 30000
Acceleration(g, ) = “ 0 ‘
\\ mass

Large batteries 11 ms

whichever is smaller

@ Mass is expressed in kilograms.
BEAN T i AE = A FLAR 3 B FER 222 7 L Y 1R 7 2852 = kabily, (R O 4 =1t
i, SIL&zI18khi.
Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

B HENIAcceptance criteria:

TR T o o LR T KGR AR BRI K R i R AR T T B
£ [1190%.

No leakage, no venting, no disassembly, no rupture and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure.

b | Frmis T OOy g0 LIECNORDE fiiig;/; s
sample No, Sample MR M= Weight WA WA | o residual | Results
Condition |Before Test| After Test Loss |Before Test|After Test Voltage
BO1 @) 218.086 218.086 0.00 5.157 5.156 100.0 A, B
B02 @) 219.605 219.604 0.00 5.141 5.140 100.0 A, B
BO3 @) 220.284 220.281 0.00 5.155 5.155 100.0 A, B
B04 ) 218.665 218.665 0.00 5.152 5.152 100.0 A B
BO5 ©) 218.490 218.490 0.00 5.134 5.133 100.0 A B
B0O6 ® 218.989 218.989 0.00 5.167 5.167 100.0 A B
BO7 ® 218.986 218.986 0.00 5.146 5.146 100.0 A B
B08 ® 218.991 218.989 0.00 5.138 5.135 99.9 A B
B09 ® 219.945 219.945 0.00 5.170 5.169 100.0 A B
B10 ® 218.907 218.905 0.00 5.147 5.147 100.0 A B
45 1 /Results:

A-TiR. R, o, %, £#E K. No leakage, No venting, No disassembly, No rupture,
No fire.

B -Miat 5 F AN TR BT AL 190% . Voltage of each test cell or battery after testing is not less than
90% of its voltage immediately prior to this procedure.

C -H'&. Others (please explain).
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T.5 &4 External short circuit

A RE SR B S R IVIRAIRE . 57 + 4°C, FEM TR RIS N 25— Bt e .
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 + 4°C, measured on the external case:
DX/ A/ B 2 /0 22§26/ . Small cells and small batteries: 6 hours.
CIRHES AR b 5 /b 2 5 12/Mf . Large cells and large batteries: 12 hours.
OJ NI, KRR R ST R EAL TAS . hours, assessed depended on the size and design of
the sample.

SR JE R il LE SRR /N 0. LIRR A8 £ FEL BEL P B AT R, B
The samples were then subjected to a short circuit condition with a total external resistance of less than 0.1
ohm, until:

/NEEES,  ZNEEJERTOK B RS For Small cells, small batteries and large cells:

FERAMRIREERE FIS7 + 4° CZ G RFFEBORS LI LL I,

1 hour after the external case temperature of sample has returned to 57 = 4°C.
K Ha i For Large batteries:

b R TR L T BT B IR T — 2, R ORI T8 .

After the external case temperature of sample has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

12 %2 #E U Acceptance criteria:

Hyth R IR EA T 170°C, MR AL A G 6h I RE R T4 il oGS, B KR KA.

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R Fed IR s BUART R FRIE O th
. (V)Voltage Before ;

Sample No. Sample Condition Test Maximum Temperature Results
BO1 @) 5.156 57.3 A B
B02 @ 5.140 57.5 A B
BO3 ® 5.155 57.4 A, B
B04 @ 5.152 57.3 A B
BO5 @ 5.133 57.2 A B
B06 @ 5.167 57.9 A B
BO7 ® 5.146 58.2 A B
B08 ® 5.135 58.1 A B
B09 ® 5.169 57.8 A B
B10 @ 5.147 58.0 A B

45 Results/:
A - RIS R S 6h N ILERAE Sl oo . oY, o KIS K 42 No disassembly, No rupture, No fire
during the test and within six hours after the test...
B -Huth KM AL 170°C. The external temperature does not exceed 170°C.
C -H'E. Others (please explain).
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T.6 &t Impact /%K Crush

[ [ Iimpact (EH TEAKTR&E T 18mm K E R B Applicable to cylindrical cells greater than or
equal to 18 mm in diameter)

BERE S — A PP L. K — B A 815.8 mm0.1mm. K AN F-6em 1316 AN AR R ol A i
HRECE SR, B R N9.1 kg+0.1 kg MM 61+2.5 em )i FE Y& AR . The sample cell or component cell
is to be placed on a flat smooth surface. A 15.8 mm+0.1mm diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the centre of the
sample. A 9.1 kg+0.1 kg mass is to be dropped from a height of 61+2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on
the falling mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from
the horizontal supporting surface.

szl (ORE S, NN 5P E AR T P AT I SRR R 0 B ELA£15.8 mm+0. Tmim 25 i 2 1 A A
B, RN R Ui . The test sample is to be impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the 15.8 mm+0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be subjected to only a single impact.

DX¥ ECrush (EA TR, LR, Bi/dineSHE2A 8T 18mm B ERT% Bt Applicable to
prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in diameter)

KR BAE AT Z M BE IS, H s I EEIZAINCR,  7E58 — Ml L RE 2 K2 91.5em/s. Ik ffakit
17, EFHBLLF =FEM 2 —: A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5 cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is reached.:

(@) Jita in 771 #1]13kN+0.78kN/The applied force reaches 13kN+0.78kN;

(b) #E 8  HLE R % %2/ 100mV/The voltage of the cell drops by at least 100 mV;

(c) MM A TLIA R IR R FE1150% L _F . /The cell is deformed by 50% or more of its original thickness.

BT BARAR O N 5 B ) — T e s o R /A8 T 2 RO N AP SBR[ AT I A5 0l 2 L)
71l . A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

BRI R AR, JEE R — 0 . i 45 5 R R B 826/ . Each test cell or
component cell is to be subjected to one crush only. The test sample shall be observed for a further 6 h. The
test shall be conducted using test cells or component cells that have not previously been subjected to other
tests.

R EN| Acceptance criteria

R R IR E AL 170°C, M NS R G 6h WL SERE R To il o, o KR KA.

The external temperature does not exceed 170°C, and there is no disassembly, no rupture and no fire
during the test and within six hours after the test.

R R FERUIRAS ML (V) i E (°C) P S
Sample No. Sample Condition | Voltage Before Test |Maximum Temperature Results
Co1 ® 3.744 22.8 A, B
C02 ® 3.754 22.6 A, B
Co03 ® 3.752 23.0 A, B
Co4 ® 3.750 22.7 A B
C05 ® 3.749 22.5 A, B
C06 ® 3.747 22.9 A B
Cco7 ® 3.746 23.1 A B
Co8 ® 3.755 22.8 A, B
C09 ® 3.752 22.6 A, B
C10 ® 3.748 22.9 A, B
2 F/IResults:

A - AN SE R E6h N LEAE S To /0 i oRiE. JodE KR KA. No disassembly, No rupture, No fire
during the test and within six hours after the test.

B -t R i 5 A 170°C. The external temperature does not exceed 170°C.

C -H'&. Others (please explain).
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T.7 78 B (RS ANE A AT HR) Overcharge

FEIR N, BL 2 A5 i) B B AR R e KRR 78 FE LA A it e FL, DRI 8] 2 24 /NF o 00 /) Fi R 2
T

The charge current shall be twice the manufacturer's recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows:

(a) T S P ELAR ) L L R AN I 18V, AP PR 5 /0N 7 PR PR I A 11 32 P R R PR i DR 7 L P S ) T £
s F I 22V 2 /g . 1 When the manufacturer's recommended charge voltage is not more than

18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
battery or 22V.

(b) 2 SR )3 P B 0 78 L PRI L 18V, A i /) 78 P R L 8 127 2 13 R B PR i K 7 R R Y 1.2
f%. /When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.

MRAEBGIR B AT, IR HFE: 24 /i,
Tests were conducted at ambient temperature 20 + 5°C. The duration of the test was 24 hours.

2N Acceptance criteria:

M PSR )G 7 RNEERE S ol KR KL
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

. -
BREE | HRRE TSR L (V) %ﬁ Eg‘ﬁ“(mA) O\(,eorl‘t:;'g o 2t
Sample No. Condition Voltage of Before Test v:ur;:re?]rtge 7SR (V) Results
B11 @ 5.179 A
B12 ® 5.164 A
B13 @ 5.166 A
B14 @ 5.152 A
B15 @ 5.149 6000 22 A
B16 @ 5.178 A
B17 ®) 5.180 A
B18 @ 5.161 A
4 B /Results:

A - S G 7 RN L E AR . ke KR KA. No disassembly and no fire during the test and
within seven days after the test.
B -H'&. Others (please explain).

2/
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T.8 3R F Forced Discharge

FEZIR TS, R ICEREAE 12V B R R _ BT oR i EOE, B R IR 45 B RS 46 F i 9 1 7
B ) B R LA -

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

Fi 7€ BTRC AR FL AT A e BB D LS B 5@ R NI DR B SR IRAT, B RS S ) TSR T (N ) Ay
HIUE 2 B PR AW AG L (2 55) -

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

B2 N Acceptance criteria:

MR RN RE 7R A LEERE L R . Tl KGR A

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

FEh i~ FEMRAS WIETBORHIR (mA) MHHT (V) PN
Sample No. Condition Initial Discharge Current Voltage Before Test Results
Cl1 ® 3.393 A
C12 ® 3.363 A
C13 ® 3.355 A
Cl4 ® 3.372 A
C15 ® 3.362 A
Cl6 ® 3.367 A
C17 ® 3.360 A
c18 ® 3.391 A
C19 ® 3.383 A
C20 ® 3.387 A
c21 @ 10000 3.385 A
C22 @ 3.359 A
c23 @ 3.389 A
C24 @ 3.371 A
C25 @ 3.391 A
C26 @ 3.392 A
c27 @ 3.379 A
c28 @ 3.355 A
C29 @ 3.393 A
C30 @ 3.376 A
2t Results:

A - AN G RS 7 R N LS i iR . B2 KIS K42 . No disassembly and no fire during the test
and within seven days after the test.
B -f'&. Others (please explain).
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Power Bank
Model: P322.72

Manufacturer:
Vina international Holdings LTD
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B &I B Equipment List
F5-No. 4 FRName  S-Model B %% 5 Series No.
AR & & S AL R 0
1 PRI 22 R g GX-3020-Z BCTC-BAT-006
Altitude Simulation Tester
(m} =R =R =N é/«k
2 ey GX-3000-80LT BCTC-BAT-008
Temp & Humi. Chamber
115 T B R IE AL
3 Thermal Control Short GX-6055-B5 BCTC-BAT-015
Tester
X2 it A R A
4 Ac internal resistance AT526 BCTC-BAT-024
tester
5 AT JJ1523BC BCTC-BAT-034
Electric Scale
2 P A
6 Multichannel temperature AT4516 BCTC-BAT-036
tester
2 P R A
7 Multichannel temperature AT4516 BCTC-BAT-038
tester
A
8 TRk IT8512A+ BCTA-BAT-039
direct-current load
oS
9 . R IT8512A+ BCTC-BAT-040
direct-current load
N7y N
10 DC Hi L5 IT6502D BCTC-BAT-042
DC direct-current
N7y N
11 DC Hii L3 IT6502D BCTC-BAT-043
DC direct-current
12 . _ﬁ%ﬁﬁﬁi UT139C BCTC-BAT-044
Digital Multimeter
13 Bep iR UT139C BCTC-BAT-045
Digital Multimeter
FEL T AR Bl A5G ML
14 Electromagnetic Vibration EV2010H0606 BCTC-BAT-065
Tester
15 gL SKT100 BCTC-BAT-066
Shock Tester
N ~ N L
16 AR AL BE-6045-5T BCTC-BAT-067
Battery Crush Tester
B GRS &
17 Charging and Discharge CE-6008n-100V60A-H BCTC-BAT-072
Tester

E: D EESRR AT ERAERIA

Remark: The above equipment are within the calibration cycle.
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1. R UETFRRUIE IR BRI EEIS T LIRS ExR B,

2. INIREREALRE=PEAE , MMEEBDEH.

3. MR SR 1IN ERE T,

4. MRS FTHEAREF T,

5. RIRNAE RS G R AR

6. HMAVEXEEMEERARM , TREFAIHEELMRER.

7. 75 CMATRSRIRIIR S | (R, #5F. BllFmift Ak RSt RERS BRI,

8. ALW=RIFREMRRRFTFS ISO/IEC17025 FRAERIEX,

0. AXIAMIRE RN , AEMEVSTUREIS 15 RIEASITHR  QHFTEE,

it Hb/Address : RERIMERXESHEREE XER—K 158 SENTIVE B S E 12
2=

EBIR/TEL : 400-788-9558

HREZmAS/P.C.: 518103

fEE/FAX : 0755-33229357

M3t/ Website : http://www.chnbctc.com

&2 & EHRFE/Consultation E-mail : betc@bcetc-lab.com.cn
¥ZRF/ERN HRFE/Complaint/Advice E-mail: advice@bctc-lab.com.cn
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